
+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - COMPOSICION QUIMICA --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA   ESPECIFICACION                 C        MN       P         S        SI        CU       CR       NI        MO       ALT      V        NB/CB

143582   ASTM A36/ASME SA36 ED01 AD03.   0 .087    0 .598    0 .012     0 .007    0 .153    0 .034    0 .023    0 .031    0 .010    0 .043     0 .003    0 .003

243659   ASTM A36/ASME SA36 ED01 AD03.   0 .160    0 .475    0 .014     0 .010    0 .040    0 .029    0 .018    0 .024    0 .004    0 .040     0 .003    0 .001

243660   ASTM A36/ASME SA36 ED01 AD03.   0 .137    0 .790    0 .012     0 .010    0 .166    0 .018    0 .017    0 .022    0 .010    0 .039     0 .003    0 .003

243675   ASTM A36/ASME SA36 ED01 AD03.   0 .159    0 .406    0 .013     0 .009    0 .014    0 .027    0 .021    0 .029    0 .005    0 .037     0 .003    0 .001

243676   ASTM A36/ASME SA36 ED01 AD03.   0 .157    0 .409    0 .014     0 .013    0 .011    0 .021    0 .017    0 .027    0 .005    0 .033     0 .003    0 .001

243677   ASTM A36/ASME SA36 ED01 AD03.   0 .169    0 .421    0 .023     0 .012    0 .012    0 .019    0 .013    0 .024    0 .002    0 .035     0 .005    0 .001

+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRUEBAS AL PRODUCTO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA       PCHON.       NO.PLACA     ESPESOR(Plg.  L.ELASTICO    R.TENSION    %ELON.8"

143582       6041         96204281     0 .7500       42.993(KSI)   65.963(KSI)   27(%)

143582       6044         96204291     0 .7500       43.975(KSI)   67.002(KSI)   26(%)

243659       5041         96204271     0 .7500       43.397(KSI)   66.744(KSI)   26(%)

243659       6012         96204261     0 .7500       44.119(KSI)   67.390(KSI)   28(%)

243660       5011         96204241     0 .7500       44.119(KSI)   67.390(KSI)   28(%)

243660       6011         96204231     0 .7500       40.286(KSI)   63.618(KSI)   30(%)

243675       3110         96160191     0 .6250       40.452(KSI)   60.257(KSI)   28(%)

243675       3150         96160181     0 .6250       41.145(KSI)   61.718(KSI)   26(%)

243676       3150         96160201     0 .6250       39.185(KSI)   58.674(KSI)   25(%)

243676       3160         96160211     0 .6250       40.310(KSI)   60.360(KSI)   26(%)

243677       3010         96160601     0 .6250       40.225(KSI)   61.385(KSI)   28(%)

243677       3020         96160591     0 .6250       39.698(KSI)   60.801(KSI)   26(%)

+-- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA       PCHON.       NO.PLACA     ESP.(Plg. )    ANCHO(Plg. )   LARGO(Plg. )   NORMA           PEDIDO       PARTIDA      ENTREGA      PED.CLIENTE

143582       5041         96204211     0 .7500       72.0000       240.0000     A-6             0000057706   000100       1000555167   100000099

143582       5041         96204212     0 .7500       72.0000       240.0000     A-6             0000057706   000100       1000555167   100000099

143582       6042         96204251     0 .7500       72.0000       240.0000     A-6             0000057706   000100       1000555167   100000099

243659       5011         96204201     0 .7500       72.0000       240.0000     A-6             0000057706   000100       1000555167   100000099

243659       5011         96204202     0 .7500       72.0000       240.0000     A-6             0000057706   000100       1000555167   100000099

243660       6011         96204231     0 .7500       72.0000       240.0000     A-6             0000057706   000100       1000555167   100000099

243660       6011         96204232     0 .7500       72.0000       240.0000     A-6             0000057706   000100       1000555167   100000099

243675       4130         96160121     0 .7500       72.0000       240.0000     A-6             0000057706   000100       1000555167   100000099

243675       4140         96160051     0 .7500       72.0000       240.0000     A-6             0000057706   000100       1000555167   100000099

243675       4140         96160052     0 .7500       72.0000       240.0000     A-6             0000057706   000100       1000555167   100000099

243675       4160         96160151     0 .7500       72.0000       240.0000     A-6             0000057706   000100       1000555167   100000099

243675       4170         96160162     0 .7500       72.0000       240.0000     A-6             0000057706   000100       1000555167   100000099
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+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA       PCHON.       NO.PLACA     ESP.(Plg. )    ANCHO(Plg. )   LARGO(Plg. )   NORMA           PEDIDO       PARTIDA      ENTREGA      PED.CLIENTE

243676       4020         96160022     0 .7500       72.0000       240.0000     A-6             0000057706   000100       1000555167   100000099

243676       4030         96160032     0 .7500       72.0000       240.0000     A-6             0000057706   000100       1000555167   100000099

243676       4100         96160041     0 .7500       72.0000       240.0000     A-6             0000057706   000100       1000555167   100000099

243676       4100         96160042     0 .7500       72.0000       240.0000     A-6             0000057706   000100       1000555167   100000099

243677       4040         96160172     0 .7500       72.0000       240.0000     A-6             0000057706   000100       1000555167   100000099

+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - FIN DE DATOS --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+
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